GROUP D

58/1,24,39,44,48
59/48,49
60|24,27,28,29,30,31,32,33,34,35,37,38,39,41 & 36

; 49

61/24,27,28,29,30,31,32,33,34,35,37,38,39,41 & 46

EXPLODED VIEW:
REVISION: 1-2032-D GTV530 ENGINE BLOCK ECO GEN

DATE: 6/25/12 PAGE 1 OF 2 DRAWING #: 0H7244



EXPLODED VIEW: GTV530 ENGINE BLOCK ECO GEN

DRAWING #: 0H7244
APPLICABLE TO: 0058180

ITEM PART # QTY. DESCRIPTION
1 0E3812 2 SEAL D 35X 48.2
2 0G4473A 2 ASSY PISTON CONN ROD HI-COMP
3 073144 8 SCREW HHFC M8 - 1.25 X 45
3a 0J2487 1 SCREW HHFC M8 - 1.25 X 65MM
4 0G7260B 1 GEAR COVER
5 0786998 6 SLEEVE DOWEL PIN
6 0A5776 1 11/32 DIAMETER PRESSURE RELIEF BALL
7 0E9482 1 OIL PRESSURE SPRING
8 0C5315A 1 GEAROTOR, OUTER
9 0C5314A 1 GEAROTOR, INNER
10 0E9379 1 SCREEN, OIL PICK-UP
1 0E9382 1 COVER, GEROTOR
12 0G0919 3 SCREW, HHFCS M6-1.0 x 12
13 0E3372A 1 BREATHER SEPARATOR
14 0E9345 1 GEAR, GEAROTOR
15 076390 4 RETAINER RING
16 0G4379 2 PISTON RING SET
17 0G4331 2 PISTON
18 076389 2 PISTON PIN
19 0G1054 2 CONNECTING ROD ASSEMBLY
20 0G1063G 1 CRANKSHAFT
21 093064A 1 OIL FILL CAP ORANGE
22 0E9334F 1 COVER ROCKER WIFILL
23 080318 8 SCREW HHFC M6-1.0 X 25
24 0E9352 2 GASKET, VALVE COVER
25
26 077168 12 SCREW HHC M8-1.25 X 56
27 084186 4 WASHER, VALVE SPRING
28 088156 2 SEAL, VALVE STEM
29 0C4390 4 VALVE SPRING
30 0C3733 4 VALVE RETAINER
31 0C3592 8 KEEPER, VALVE SPRING
32 077161 4 STUD, ROCKER ARM
33 077160 4 ROCKER ARM
34 076307 4 JAM NUT, ROCKER ARM
35 0E9353A 2 PUSH ROD GUIDE PLATE
36 0H6790 1 CYLINDER HEAD CYL. 1
37 0H6789 2 INTAKE VALVE
38 0H6788 2 EXHAUST VALVE
39 0E9351 2 GASKET CYLINDER HEAD
40 0G5728 1 SCREEN
4 0E9455E 4 PUSHROD
42 083235 4 TAPPET
43 0G7679 1 CAM SHAFT & GEAR
44 0E9350 1 GASKET, CRANKCASE
45 0E9401F 1 COVER ROCKER
46 0H6791 1 CYLINDER HEAD CYL 2
47 0E9429B 1 CRANKCASE
48 0E9366 1 GASKET, BREATHER ASSEMBLY
49 0G5670 1 BREATHER ASSY
50 0J9667 2 SCREW HHFC M6-1X20 8.8 W/PATCH
51 0C5943 1 SEAL, OIL PASSAGE
52 035468 1 BUSHING REDUCER HEX 3/8-1/4
53 0H3685 1 PROBE, OIL MAKE UP
54 0E9418 1 O-RING 13.995 X 1.78 #015
55 0H7921 1 O-RING, 7/16 X 5/8 X 3/32 BN-70
56 052858 1 NUT TOP LOCK FL M8-1.25
57 0H5908 1 SCAVENGER PROBE 1/8NPT X 1/4
58 0G0273 GASKET KIT
59 0G5896 BREATHER KIT
60 0G0275A KIT HEAD ASSY CYLINDER #1
61 0G0276A KIT HEAD ASSY CYLINDER #2

REVISION: J-2032-D

DATE: 6/25/12

GROUP D

PAGE2 OF 2



